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Fig.1 Cross section of specimens (hybrid column specimens)
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Buckling curve of specimens ([J75 X 6 specimen)
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Fig.4 Furnace temperatures of specimens (hybrid columns)
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Fig.5 Steel pipe temperatures of specimens (hybrid columns)
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Fig.6 Displacement results of specimens (hybrid columns)
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Table 2 Test results of specimens (hybrid column specimens)
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O75%6 141,903 416 238

0125x6 69,032 309 231

0200 x 6 26,700 299 268

200 12 38,134 310 207
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Table 3 List of specimens (QF column specimens)
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(a) WrimX(C1300-1 + 2) (b) WrifX(J650-1 - 2)
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Fig.7 Cross section of specimens (QF column specimens)
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Table 4 Test results of specimens (QF column specimens)
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[J300-1| 54.83 687 581 223 160
[J300-2| 52.17 712 622 232 166
[J650-1| 49.17 676 552 278 384
[1650-2| 48.00 632 554 316 472
1000
900
800
~ 700
O
< 600
1
pg >0 - - -0300-2
£ 400
% 300 —— [650-1
200 == =[1650-2
100 § — REMERE R
0
0 10 20 30 40 50 60
B (49)
B-8  JFPNIREERE R
Fig.8 Furnace temperatures of specimens (QF specimens)
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Fig.9 Steel pipe temperatures of specimens (QF columns)

12

10

8

6

4

A MZERL(mm)

2

0

—[300-1
- =-=0300-2
— [650-1
- - -0650-2

0

10

20

30
B (53)

B-10 7 Zefofs R (Ve CHE L)

Fig.10 Displacement results of specimens (QF columns)
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